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Appendix A: Effective (Isotropic) Radiated Power Output Data

for SA
Test Result
Bandwi Chan : Power ERP Power
Band SCS Modulation RB Config Verdict
dth nel (dBm) (dBm) Class
N26-814
824 15 5 DFT-PI2BPSK L Edge 1RB_Left 22.73 17.08 PC3 PASS
N26-814 )
824 15 5 DFT-PI2BPSK L Edge_1RB_Right 22.79 17.14 PC3 PASS
N26-814
824 15 5 DFT-PI2BPSK L Outer_Full 22.76 17.11 PC3 PASS
N26-814
824 15 5 DFT-PI2BPSK L Inner_Full 22.75 17.10 PC3 PASS
N26-814
824 15 5 DFT-QPSK L Edge 1RB_Left 22.70 17.05 PC3 PASS
N26-814 )
824 15 5 DFT-QPSK L Edge 1RB_Right 22.75 17.10 PC3 PASS
N26-814
824 15 5 DFT-QPSK L Outer_Full 22.74 17.09 PC3 PASS
N26-814
894 15 5 DFT-QPSK L Inner_Full 22.79 17.14 PC3 PASS
N26-814
824 15 5 CP-QPSK L Edge 1RB_Left 20.65 15.00 PC3 PASS
N26-814 )
894 15 5 CP-QPSK L Edge_ 1RB_Right 20.78 15.13 PC3 PASS
N26-814
824 15 5 CP-QPSK L Outer_Full 20.77 15.12 PC3 PASS
N26-814
824 15 5 CP-QPSK L Inner_Full 22.12 16.47 PC3 PASS
N26-814
824 15 5 CP-16QAM L Edge 1RB_Left 21.17 15.52 PC3 PASS
N26-814 )
824 15 5 CP-16QAM L Edge_1RB_Right 21.28 15.63 PC3 PASS
N26-814
824 15 5 CP-16QAM L Outer_Full 20.65 15.00 PC3 PASS
N26-814
824 15 5 CP-16QAM L Inner_Full 21.90 16.25 PC3 PASS
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N26-814

824 15 CP-64QAM Edge 1RB_Left 20.35 14.70 PC3 PASS
N26-814 ,

824 15 CP-64QAM Edge_1RB_Right 20.00 14.35 PC3 PASS
N26-814

824 15 CP-64QAM Outer_Full 20.24 14.59 PC3 PASS
N26-814

824 15 CP-64QAM Inner_Full 20.17 14.52 PC3 PASS
N26-814

824 15 CP-256QAM Edge 1RB_Left 17.02 11.37 PC3 PASS
N26-814 ,

824 15 CP-256QAM Edge_ 1RB_Right 17.12 11.47 PC3 PASS
N26-814

824 15 CP-256QAM Outer_Full 17.32 11.67 PC3 PASS
N26-814

824 15 CP-256QAM Inner_Full 17.26 11.61 PC3 PASS
N26-814

824 15 DFT-PI2BPSK Edge 1RB_Left 22.81 17.16 PC3 PASS
N26-814 ,

824 15 DFT-PI2BPSK Edge 1RB_Right 22.80 17.15 PC3 PASS
N26-814

824 15 DFT-PI2BPSK Outer_Full 22.82 17.17 PC3 PASS
N26-814

824 15 DFT-PI2BPSK Inner_Full 22.86 17.21 PC3 PASS
N26-814

824 15 DFT-QPSK Edge 1RB_Left 22.77 17.12 PC3 PASS
N26-814 ,

824 15 DFT-QPSK Edge_1RB_Right 22.77 17.12 PC3 PASS
N26-814

824 15 DFT-QPSK Outer_Full 22.84 17.19 PC3 PASS
N26-814

824 15 DFT-QPSK Inner_Full 22.84 17.19 PC3 PASS
N26-814

824 15 CP-QPSK Edge 1RB_Left 20.69 15.04 PC3 PASS
N26-814 ,

824 15 CP-QPSK Edge_ 1RB_Right 20.66 15.01 PC3 PASS
N26-814

824 15 CP-QPSK Outer_Full 20.73 15.08 PC3 PASS
N26-814

824 15 CP-QPSK Inner_Full 22.20 16.55 PC3 PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF9-A6 Page 3 of 58

N26-814

824 15 CP-16QAM Edge 1RB_Left 21.23 15.58 PC3 PASS
N26-814 ,

824 15 CP-16QAM Edge_1RB_Right 21.27 15.62 PC3 PASS
N26-814

824 15 CP-16QAM Outer_Full 20.73 15.08 PC3 PASS
N26-814

824 15 CP-16QAM Inner_Full 21.97 16.32 PC3 PASS
N26-814

824 15 CP-64QAM Edge 1RB_Left 19.98 14.33 PC3 PASS
N26-814 ,

824 15 CP-64QAM Edge_ 1RB_Right 19.96 14.31 PC3 PASS
N26-814

824 15 CP-64QAM Outer_Full 20.32 14.67 PC3 PASS
N26-814

824 15 CP-64QAM Inner_Full 20.21 14.56 PC3 PASS
N26-814

824 15 CP-256QAM Edge 1RB_Left 17.09 11.44 PC3 PASS
N26-814 ,

824 15 CP-256QAM Edge 1RB_Right 17.04 11.39 PC3 PASS
N26-814

824 15 CP-256QAM Outer_Full 17.36 11.71 PC3 PASS
N26-814

824 15 CP-256QAM Inner_Full 17.30 11.65 PC3 PASS
N26-814

824 15 DFT-PI2BPSK Edge_1RB_Left 22.76 17.11 PC3 PASS
N26-814 ,

824 15 DFT-PI2BPSK Edge_1RB_Right 22.89 17.24 PC3 PASS
N26-814

824 15 DFT-PI2BPSK Outer_Full 22.82 17.17 PC3 PASS
N26-814

824 15 DFT-PI2BPSK Inner_Full 22.86 17.21 PC3 PASS
N26-814

824 15 DFT-QPSK Edge 1RB_Left 22.76 17.11 PC3 PASS
N26-814 ,

824 15 DFT-QPSK Edge_ 1RB_Right 22.82 1717 PC3 PASS
N26-814

824 15 DFT-QPSK Outer_Full 22.77 17.12 PC3 PASS
N26-814

824 15 DFT-QPSK Inner_Full 22.82 1717 PC3 PASS
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N26-814

824 15 5 CP-QPSK Edge 1RB_Left 20.70 15.05 PC3 PASS
N26-814 ,

824 15 5 CP-QPSK Edge_1RB_Right 20.78 15.13 PC3 PASS
N26-814

824 15 5 CP-QPSK Outer_Full 20.70 15.05 PC3 PASS
N26-814

824 15 5 CP-QPSK Inner_Full 22.14 16.49 PC3 PASS
N26-814

824 15 5 CP-16QAM Edge 1RB_Left 21.21 15.56 PC3 PASS
N26-814 ,

824 15 5 CP-16QAM Edge_ 1RB_Right 21.29 15.64 PC3 PASS
N26-814

824 15 5 CP-16QAM Outer_Full 20.70 15.05 PC3 PASS
N26-814

824 15 5 CP-16QAM Inner_Full 21.96 16.31 PC3 PASS
N26-814

824 15 5 CP-64QAM Edge 1RB_Left 20.36 14.71 PC3 PASS
N26-814 ,

824 15 5 CP-64QAM Edge 1RB_Right 20.03 14.38 PC3 PASS
N26-814

824 15 5 CP-64QAM Outer_Full 20.29 14.64 PC3 PASS
N26-814

824 15 5 CP-64QAM Inner_Full 20.20 14.55 PC3 PASS
N26-814

824 15 5 CP-256QAM Edge 1RB_Left 17.06 11.41 PC3 PASS
N26-814 ,

824 15 5 CP-256QAM Edge_1RB_Right 17.10 11.45 PC3 PASS
N26-814

824 15 5 CP-256QAM Outer_Full 17.29 11.64 PC3 PASS
N26-814

824 15 5 CP-256QAM Inner_Full 17.27 11.62 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Edge 1RB_Left 22.77 17.12 PC3 PASS
N26-814 ,

824 15 10 DFT-PI2BPSK Edge_ 1RB_Right 22.88 17.23 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Outer_Full 22.85 17.20 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Inner_Full 22.84 17.19 PC3 PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF9-A6 Page 5 of 58

N26-814

824 15 10 DFT-QPSK Edge 1RB_Left 22.79 17.14 PC3 PASS
N26-814 ,

824 15 10 DFT-QPSK Edge_1RB_Right 22.80 17.15 PC3 PASS
N26-814

824 15 10 DFT-QPSK Outer_Full 22.81 17.16 PC3 PASS
N26-814

824 15 10 DFT-QPSK Inner_Full 22.82 1717 PC3 PASS
N26-814

824 15 10 CP-QPSK Edge 1RB_Left 20.73 15.08 PC3 PASS
N26-814 ,

824 15 10 CP-QPSK Edge_ 1RB_Right 20.88 15.23 PC3 PASS
N26-814

824 15 10 CP-QPSK Outer_Full 20.80 15.15 PC3 PASS
N26-814

824 15 10 CP-QPSK Inner_Full 22.29 16.64 PC3 PASS
N26-814

824 15 10 CP-16QAM Edge 1RB_Left 21.22 15.57 PC3 PASS
N26-814 ,

824 15 10 CP-16QAM Edge 1RB_Right 21.30 15.65 PC3 PASS
N26-814

824 15 10 CP-16QAM Outer_Full 20.79 15.14 PC3 PASS
N26-814

824 15 10 CP-16QAM Inner_Full 21.86 16.21 PC3 PASS
N26-814

824 15 10 CP-64QAM Edge 1RB_Left 19.94 14.29 PC3 PASS
N26-814 ,

824 15 10 CP-64QAM Edge_1RB_Right 20.08 14.43 PC3 PASS
N26-814

824 15 10 CP-64QAM Outer_Full 20.38 14.73 PC3 PASS
N26-814

824 15 10 CP-64QAM Inner_Full 20.37 14.72 PC3 PASS
N26-814

824 15 10 CP-256QAM Edge 1RB_Left 17.08 11.43 PC3 PASS
N26-814 ,

824 15 10 CP-256QAM Edge_ 1RB_Right 17.37 11.72 PC3 PASS
N26-814

824 15 10 CP-256QAM Outer_Full 17.31 11.66 PC3 PASS
N26-814

824 15 10 CP-256QAM Inner_Full 17.30 11.65 PC3 PASS
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N26-814

824 15 10 DFT-PI2BPSK Edge_1RB_Left 22.86 17.21 PC3 PASS
N26-814 ,

824 15 10 DFT-PI2BPSK Edge_1RB_Right 22.88 17.23 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Outer_Full 22.90 17.25 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Inner_Full 22.86 17.21 PC3 PASS
N26-814

824 15 10 DFT-QPSK Edge 1RB_Left 22.80 17.15 PC3 PASS
N26-814 ,

824 15 10 DFT-QPSK Edge_ 1RB_Right 22.83 17.18 PC3 PASS
N26-814

824 15 10 DFT-QPSK Outer_Full 22.85 17.20 PC3 PASS
N26-814

824 15 10 DFT-QPSK Inner_Full 22.83 17.18 PC3 PASS
N26-814

824 15 10 CP-QPSK Edge 1RB_Left 20.77 15.12 PC3 PASS
N26-814 ,

824 15 10 CP-QPSK Edge 1RB_Right 20.78 15.13 PC3 PASS
N26-814

824 15 10 CP-QPSK Outer_Full 20.90 15.25 PC3 PASS
N26-814

824 15 10 CP-QPSK Inner_Full 22.29 16.64 PC3 PASS
N26-814

824 15 10 CP-16QAM Edge 1RB_Left 21.24 15.59 PC3 PASS
N26-814 ,

824 15 10 CP-16QAM Edge_1RB_Right 21.33 15.68 PC3 PASS
N26-814

824 15 10 CP-16QAM Outer_Full 20.81 15.16 PC3 PASS
N26-814

824 15 10 CP-16QAM Inner_Full 21.90 16.25 PC3 PASS
N26-814

824 15 10 CP-64QAM Edge 1RB_Left 20.32 14.67 PC3 PASS
N26-814 ,

824 15 10 CP-64QAM Edge_ 1RB_Right 20.01 14.36 PC3 PASS
N26-814

824 15 10 CP-64QAM Outer_Full 20.40 14.75 PC3 PASS
N26-814

824 15 10 CP-64QAM Inner_Full 20.33 14.68 PC3 PASS
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N26-814

824 15 10 CP-256QAM Edge 1RB_Left 17.09 11.44 PC3 PASS
N26-814 ,

824 15 10 CP-256QAM Edge_1RB_Right 17.15 11.50 PC3 PASS
N26-814

824 15 10 CP-256QAM Outer_Full 17.37 11.72 PC3 PASS
N26-814

824 15 10 CP-256QAM Inner_Full 17.27 11.62 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Edge 1RB_Left 22.84 17.19 PC3 PASS
N26-814 ,

824 15 10 DFT-PI2BPSK Edge_ 1RB_Right 22.92 17.27 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Outer_Full 22.87 17.22 PC3 PASS
N26-814

824 15 10 DFT-PI2BPSK Inner_Full 22.89 17.24 PC3 PASS
N26-814

824 15 10 DFT-QPSK Edge 1RB_Left 22.81 17.16 PC3 PASS
N26-814 ,

824 15 10 DFT-QPSK Edge 1RB_Right 22.85 17.20 PC3 PASS
N26-814

824 15 10 DFT-QPSK Outer_Full 22.89 17.24 PC3 PASS
N26-814

824 15 10 DFT-QPSK Inner_Full 22.87 17.22 PC3 PASS
N26-814

824 15 10 CP-QPSK Edge 1RB_Left 20.78 15.13 PC3 PASS
N26-814 ,

824 15 10 CP-QPSK Edge_1RB_Right 20.82 15.17 PC3 PASS
N26-814

824 15 10 CP-QPSK Outer_Full 20.88 15.23 PC3 PASS
N26-814

824 15 10 CP-QPSK Inner_Full 22.32 16.67 PC3 PASS
N26-814

824 15 10 CP-16QAM Edge 1RB_Left 21.26 15.61 PC3 PASS
N26-814 ,

824 15 10 CP-16QAM Edge_ 1RB_Right 21.34 15.69 PC3 PASS
N26-814

824 15 10 CP-16QAM Outer_Full 20.82 15.17 PC3 PASS
N26-814

824 15 10 CP-16QAM Inner_Full 21.89 16.24 PC3 PASS
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N26-814

824 15 10 CP-64QAM Edge 1RB_Left 20.44 14.79 PC3 PASS
N26-814 ]

824 15 10 CP-64QAM Edge 1RB_Right 20.04 14.39 PC3 PASS
N26-814

824 15 10 CP-64QAM Outer_Full 20.39 14.74 PC3 PASS
N26-814

824 15 10 CP-64QAM Inner_Full 20.35 14.70 PC3 PASS
N26-814

824 15 10 CP-256QAM Edge 1RB_Left 17.06 11.41 PC3 PASS
N26-814 ,

824 15 10 CP-256QAM Edge_ 1RB_Right 1713 11.48 PC3 PASS
N26-814

824 15 10 CP-256QAM Outer_Full 17.40 11.75 PC3 PASS
N26-814

824 15 10 CP-256QAM Inner_Full 17.39 11.74 PC3 PASS
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Appendix B: Peak-to-Average Ratio for SA
Peak-to-Average Ratio(PAPR)
Test Result
Bandwidt Cha :
Band SCS Modulation RB Config Result Limit | Verdict
h nnel

N26-814-8

o4 15 10 DFT-PI2BPSK | L | Outer Full | 9.16 | <13 | PASS
N26-814-8

o4 15 10 DFT-QPSK L Outer_Full 7.93 <13 | PASS
N26-814-8

o4 15 10 DFT-PI2BPSK | M | Outer Full | 9.22 | <13 | PASS
N26-814-8

o4 15 10 DFT-QPSK M Outer_Full 7.92 <13 | PASS
N26-814-8

o4 15 10 DFT-PI2BPSK | H | Outer Full | 9.14 | <13 | PASS
N26-814-8

o4 15 10 DFT-QPSK H | Outer Full | 7.93 | <13 | PASS
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Test Graphs

1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS
K-Outer_Full-50@0-Ant1-9.16-100%-0.00-9.
16-PASS-<13

1-N26-814-824-PC3-15-10-L-2-DFT-QPSK-O
uter_Full-50@0-Ant1-7.93-100%-0.00-7.93-P
ASS-<13

1-N26-814-824-PC3-15-10-M-1-DF T-PI12BPS
K-Outer_Full-50@0-Ant1-9.22-100%-0.00-9.
22-PASS-<13

1-N26-814-824-PC3-15-10-M-2-DF T-QPSK-
Outer_Full-50@0-Ant1-7.92-100%-0.00-7.92-
PASS-<13
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1-N26-814-824-PC3-15-10-H-1-DFT-PI2BPS | 1-N26-814-824-PC3-15-10-H-2-DFT-QPSK-
K-Outer_Full-50@0-Ant1-9.14-100%-0.00-9. | Outer_Full-50@0-Ant1-7.93-100%-0.00-7.93-
14-PASS-<13 PASS-<13
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Appendix C: 26dB Bandwidth and Occupied Bandwidth for SA

Test Result
: Result Result Verdict
Band SCS Bandwidth Modulation Channel RB Config
(99%) (26dB)
N26-814
824 15 5 DFT-QPSK L Outer_Full 4.487 5.170 PASS
N26-814
824 15 5 DFT-PI2BPSK L OQuter_Full 4473 5.060 PASS
N26-814
824 15 5 DFT-16QAM L Outer_Full 4.479 5.100 PASS
N26-814
824 15 5 DFT-64QAM L OQuter_Full 4.49 5.100 PASS
N26-814
824 15 5 CP-QPSK L OQuter_Full 4476 5.070 PASS
N26-814
824 15 5 CP-16QAM L Outer_Full 4.479 5.110 PASS
N26-814
824 15 5 CP-64QAM L Outer_Full 4.474 5.050 PASS
N26-814
824 15 5 CP-256QAM L Outer_Full 4.475 5.010 PASS
N26-814
824 15 5 DFT-QPSK M Outer_Full 4.467 4.950 PASS
N26-814
824 15 5 DFT-PI2BPSK M Outer_Full 4473 5.080 PASS
N26-814
824 15 5 DFT-16QAM M Outer_Full 4.472 5.070 PASS
N26-814
824 15 5 DFT-64QAM M Outer_Full 4.476 5.030 PASS
N26-814
824 15 5 CP-QPSK M Quter_Full 4.471 4.910 PASS
N26-814
824 15 5 CP-16QAM M OQuter_Full 4.466 5.130 PASS
N26-814
824 15 5 CP-64QAM M Outer_Full 4.471 5.030 PASS
N26-814
824 15 5 CP-256QAM M OQuter_Full 4472 5.110 PASS
N26-814 15 5 DFT-QPSK H Outer_Full 4.49 4.950 PASS
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-824
N26-814
604 15 5 DFT-PI2BPSK Outer Full | 4.474 | 4.950 | PASS
N26-814
604 15 5 DFT-16QAM Outer Full | 4.47 5010 | PASS
N26-814
604 15 5 DFT-64QAM Outer Full | 4.483 | 4.880 | PASS
N26-814
- 15 5 CP-QPSK Outer Full | 4.462 | 5100 | PASS
N26-814
601 15 5 CP-16QAM Outer Full | 4474 | 5090 | PASS
N26-814
- 15 5 CP-64QAM Outer Full | 4473 | 5.110 | PASS
N26-814
- 15 5 CP-256QAM Outer Full | 4485 | 5130 | PASS
N26-814
- 15 10 DFT-QPSK Outer Full | 8941 | 9700 | PASS
N26-814
- 15 10 DFT-PI2BPSK Outer Full | 8911 | 9.720 | PASS
N26-814
604 15 10 DFT-16QAM Outer Full | 8937 | 9560 | PASS
N26-814
604 15 10 DFT-64QAM Outer Full | 8939 | 9580 | PASS
N26-814
604 15 10 CP-QPSK Outer Full | 9.308 | 10.000 | PASS
N26-814
604 15 10 CP-16QAM Outer Full | 9273 | 9.900 | PASS
N26-814
604 15 10 CP-64QAM Outer Full | 9.3 10.060 | PASS
N26-814
604 15 10 CP-256QAM Outer Full | 9295 | 9.980 | PASS
N26-814
- 15 10 DFT-QPSK Outer Full | 8915 | 9.720 | PASS
N26-814
- 15 10 DFT-PI2BPSK Outer Full | 8915 | 9660 | PASS
N26-814
- 15 10 DFT-16QAM Outer Full | 8946 | 9520 | PASS
N26-814
- 15 10 DFT-64QAM Outer Full | 8926 | 9580 | PASS
N26-814 | 15 10 CP-QPSK Outer Full | 9.283 | 9.960 | PASS
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-824
N26-814
604 15 10 CP-16QAM Outer Full | 928 | 10.080 | PASS
N26-814
604 15 10 CP-64QAM Outer Full | 9.303 | 10.180 | PASS
N26-814
604 15 10 CP-256QAM Outer Full | 9.296 | 10.080 | PASS
N26-814
- 15 10 DFT-QPSK Outer Full | 8.95 9.720 | PASS
N26-814
601 15 10 DFT-PI2BPSK Outer Full | 8931 | 9.720 | PASS
N26-814
- 15 10 DFT-16QAM Outer Full | 8932 | 9620 | PASS
N26-814
- 15 10 DFT-64QAM Outer Full | 8927 | 9560 | PASS
N26-814
- 15 10 CP-QPSK Outer Full | 9.301 | 10.060 | PASS
N26-814
- 15 10 CP-16QAM Outer Full | 9.27 9.940 | PASS
N26-814
604 15 10 CP-64QAM Outer Full | 9.293 | 10.140 | PASS
N26-814
604 15 10 CP-256QAM Outer Full | 928 | 10.100 | PASS
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Test Graphs

1-N26-814-824-PC3-15-5-L-1-DF T-QPSK-Ou | 1-N26-814-824-PC3-15-5-L-2-DF T-PI2BPSK-
ter_Full-25@0-Ant1-4.487-5.170-<5-PASS Outer_Full-25@0-Ant1-4.473-5.060-<5-PASS

1-N26-814-824-PC3-15-5-L-3-DF T-16QAM-O | 1-N26-814-824-PC3-15-5-L-4-DF T-64QAM-O
uter_Full-25@0-Ant1-4.479-5.100-<5-PASS uter_Full-25@0-Ant1-4.49-5.100-<5-PASS
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1-N26-814-824-PC3-15-5-L.-5-CP-QPSK-Out | 1-N26-814-824-PC3-15-5-L-6-CP-16QAM-O
er_Full-25@0-Ant1-4.476-5.070-<5-PASS uter_Full-25@0-Ant1-4.479-5.110-<5-PASS

1-N26-814-824-PC3-15-5-L-7-CP-64QAM-O | 1-N26-814-824-PC3-15-5-L-8-CP-256QAM-
uter_Full-25@0-Ant1-4.474-5.050-<5-PASS | Outer_Full-25@0-Ant1-4.475-5.010-<5-PASS
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1-N26-814-824-PC3-15-5-M-1-DFT-QPSK-O | 1-N26-814-824-PC3-15-5-M-2-DFT-PI2BPSK
uter_Full-25@0-Ant1-4.467-4.950-<5-PASS | -Outer_Full-25@0-Ant1-4.473-5.080-<5-PAS
S

1-N26-814-824-PC3-15-5-M-3-DF T-16QAM- | 1-N26-814-824-PC3-15-5-M-4-DF T-64QAM-
Outer_Full-25@0-Ant1-4.472-5.070-<5-PASS | Outer Full-25@0-Ant1-4.476-5.030-<5-PASS
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1-N26-814-824-PC3-15-5-M-5-CP-QPSK-Out | 1-N26-814-824-PC3-15-5-M-6-CP-16QAM-O
er_Full-25@0-Ant1-4.471-4.910-<5-PASS uter_Full-25@0-Ant1-4.466-5.130-<5-PASS

1-N26-814-824-PC3-15-5-M-7-CP-64QAM-O | 1-N26-814-824-PC3-15-5-M-8-CP-256QAM-
uter_Full-25@0-Ant1-4.471-5.030-<5-PASS | Outer_Full-25@0-Ant1-4.472-5.110-<5-PASS
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1-N26-814-824-PC3-15-5-H-1-DF T-QPSK-O | 1-N26-814-824-PC3-15-5-H-2-DFT-PI2BPSK
uter_Full-25@0-Ant1-4.49-4.950-<5-PASS -Outer_Full-25@0-Ant1-4.474-4.950-<5-PAS
S

1-N26-814-824-PC3-15-5-H-3-DF T-16QAM- | 1-N26-814-824-PC3-15-5-H-4-DFT-64QAM-
Outer_Full-25@0-Ant1-4.47-5.010-<5-PASS | Outer_Full-25@0-Ant1-4.483-4.880-<5-PASS
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1-N26-814-824-PC3-15-5-H-5-CP-QPSK-Out | 1-N26-814-824-PC3-15-5-H-6-CP-16QAM-O
er_Full-25@0-Ant1-4.462-5.100-<5-PASS uter_Full-25@0-Ant1-4.474-5.090-<5-PASS

1-N26-814-824-PC3-15-5-H-7-CP-64QAM-O | 1-N26-814-824-PC3-15-5-H-8-CP-256QAM-
uter_Full-25@0-Ant1-4.473-5.110-<5-PASS | Outer_Full-25@0-Ant1-4.485-5.130-<5-PASS
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1-N26-814-824-PC3-15-10-L-1-DFT-QPSK-O
uter_Full-50@0-Ant1-8.941-9.700-<10-PASS

1-N26-814-824-PC3-15-10-L-2-DFT-PI2BPS
K-Outer_Full-50@0-Ant1-8.911-9.720-<10-P
ASS

1-N26-814-824-PC3-15-10-L-3-DF T-16 QAM-
Outer_Full-50@0-Ant1-8.937-9.560-<10-PAS
S

1-N26-814-824-PC3-15-10-L-4-DF T-64QAM-
Outer_Full-50@0-Ant1-8.939-9.580-<10-PAS
S
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1-N26-814-824-PC3-15-10-L-5-CP-QPSK-Ou | 1-N26-814-824-PC3-15-10-L-6-CP-16QAM-
ter_Full-52@0-Ant1-9.308-10.000-<10-PASS | Outer_Full-52@0-Ant1-9.273-9.900-<10-PAS
S

1-N26-814-824-PC3-15-10-L-7-CP-64QAM- | 1-N26-814-824-PC3-15-10-L-8-CP-256QAM-
Outer_Full-52@0-Ant1-9.3-10.060-<10-PASS | Outer_Full-52@0-Ant1-9.295-9.980-<10-PAS
S
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1-N26-814-824-PC3-15-10-M-1-DF T-QPSK- | 1-N26-814-824-PC3-15-10-M-2-DFT-PI2BPS
Outer_Full-50@0-Ant1-8.915-9.720-<10-PAS | K-Outer_Full-50@0-Ant1-8.915-9.660-<10-P
S ASS

1-N26-814-824-PC3-15-10-M-3-DF T-16QAM | 1-N26-814-824-PC3-15-10-M-4-DFT-64QAM
-Outer_Full-50@0-Ant1-8.946-9.520-<10-PA | -Outer_Full-50@0-Ant1-8.926-9.580-<10-PA
SS SS
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1-N26-814-824-PC3-15-10-M-5-CP-QPSK-O
uter_Full-52@0-Ant1-9.283-9.960-<10-PASS

1-N26-814-824-PC3-15-10-M-6-CP-16QAM-
Outer_Full-52@0-Ant1-9.28-10.080-<10-PAS
S

1-N26-814-824-PC3-15-10-M-7-CP-64QAM-
Outer_Full-52@0-Ant1-9.303-10.180-<10-PA
SS

1-N26-814-824-PC3-15-10-M-8-CP-256QAM
-Outer_Full-52@0-Ant1-9.296-10.080-<10-PA
SS
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1-N26-814-824-PC3-15-10-H-1-DF T-QPSK-
Outer_Full-50@0-Ant1-8.95-9.720-<10-PASS

1-N26-814-824-PC3-15-10-H-2-DF T-PI2BPS
K-Outer_Full-50@0-Ant1-8.931-9.720-<10-P
ASS

1-N26-814-824-PC3-15-10-H-3-DF T-16 QAM-
Outer_Full-50@0-Ant1-8.932-9.620-<10-PAS
S

1-N26-814-824-PC3-15-10-H-4-DF T-64QAM-
Outer_Full-50@0-Ant1-8.927-9.560-<10-PAS
S
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1-N26-814-824-PC3-15-10-H-5-CP-QPSK-O
uter_Full-52@0-Ant1-9.301-10.060-<10-PAS
S

1-N26-814-824-PC3-15-10-H-6-CP-16QAM-
Outer_Full-52@0-Ant1-9.27-9.940-<10-PASS

1-N26-814-824-PC3-15-10-H-7-CP-64QAM-
Outer_Full-52@0-Ant1-9.293-10.140-<10-PA
SS

1-N26-814-824-PC3-15-10-H-8-CP-256 QAM-
Outer_Full-52@0-Ant1-9.28-10.100-<10-PAS
S
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Appendix D: Band Edge for SA

Test Result
Band SCS Bandwidth Modulation Channel RB Config Result Verdict
N26-814-8
o4 15 5 DFT-PI2BPSK L Edge_1RB_Left see graph PASS
N26-814-8
o4 15 5 DFT-PI2BPSK L Outer_Full see graph PASS
N26-814-8
o4 15 5 DFT-QPSK L Edge 1RB_Left see graph PASS
N26-814-8
o4 15 5 DFT-QPSK L OQuter_Full see graph PASS
N26-814-8 i
o4 15 5 DFT-PI2BPSK H Edge_ 1RB_Right see graph PASS
N26-814-8
o4 15 5 DFT-PI2BPSK H Outer_Full see graph PASS
N26-814-8 .
o4 15 5 DFT-QPSK H Edge_1RB_Right see graph PASS
N26-814-8
o4 15 5 DFT-QPSK H Outer_Full see graph PASS
N26-814-8
o4 15 10 DFT-PI2BPSK L Edge 1RB_Left see graph PASS
N26-814-8
o4 15 10 DFT-PI2BPSK L Outer_Full see graph PASS
N26-814-8
o4 15 10 DFT-QPSK L Edge 1RB_Left see graph PASS
N26-814-8
o4 15 10 DFT-QPSK L Outer_Full see graph PASS
N26-814-8 i
o4 15 10 DFT-PI2BPSK H Edge_1RB_Right see graph PASS
N26-814-8
o4 15 10 DFT-PI2BPSK H Outer_Full see graph PASS
N26-814-8 i
o4 15 10 DFT-QPSK H Edge_ 1RB_Right see graph PASS
N26-814-8
o4 15 10 DFT-QPSK H Outer_Full see graph PASS
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Test Graphs

1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK-
Edge 1RB_Left-1@0-Ant1-1--PASS-see
graph

1-N26-814-824-PC3-15-5-L-3-DF T-PI2BPSK-
Outer_Full-25@0-Ant1-1--PASS-see graph

1-N26-814-824-PC3-15-5-L-4-DF T-QPSK-Ed | 1-N26-814-824-PC3-15-5-L-6-DF T-QPSK-Ou
ge_1RB_Left-1@0-Ant1-1--PASS-see graph ter_Full-25@0-Ant1-1--PASS-see graph
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1-N26-814-824-PC3-15-5-H-2-DF T-PI2BPSK
-Edge_1RB_Right-1@24-Ant1-1--PASS-see
graph

1-N26-814-824-PC3-15-5-H-3-DF T-PI2BPSK
-Outer_Full-25@0-Ant1-1--PASS-see graph

1-N26-814-824-PC3-15-5-H-5-DF T-QPSK-Ed
ge_1RB_Right-1@24-Ant1-1--PASS-see
graph

1-N26-814-824-PC3-15-5-H-6-DFT-QPSK-O
uter_Full-25@0-Ant1-1--PASS-see graph
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1-N26-814-824-PC3-15-10-L-1-DFT-PI2BPS
K-Edge_1RB_Left-1@0-Ant1-1--PASS-see
graph

1-N26-814-824-PC3-15-10-L-3-DF T-PI2BPS
K-Outer_Full-50@0-Ant1-1--PASS-see graph

1-N26-814-824-PC3-15-10-L-4-DF T-QPSK-E | 1-N26-814-824-PC3-15-10-L-6-DF T-QPSK-O
dge 1RB_Left-1@0-Ant1-1--PASS-see graph uter_Full-50@0-Ant1-1--PASS-see graph
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1-N26-814-824-PC3-15-10-H-2-DF T-PI12BPS
K-Edge_1RB_Right-1@51-Ant1-1--PASS-se
e graph

1-N26-814-824-PC3-15-10-H-3-DF T-PI12BPS
K-Outer_Full-50@0-Ant1-1--PASS-see graph

1-N26-814-824-PC3-15-10-H-5-DF T-QPSK-E
dge_1RB_Right-1@51-Ant1-1--PASS-see
graph

1-N26-814-824-PC3-15-10-H-6-DF T-QPSK-
Outer_Full-50@0-Ant1-1--PASS-see graph
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Appendix E: Conducted Spurious Emission for SA

Test Result
Bandw Chan : Verdic
Band SCSs . Modulation RB Config StartFreq | StopFreq Result Limit
idth nel t
N26-81
4-824 15 5 DFT-PI2BPSK L Edge 1RB_Left 0.009 0.15 -107.35 -33 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK L Edge 1RB_Left 0.15 30 -92.45 -23 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK L Edge 1RB_Left 30 1000 -60.27 -13 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK L Edge 1RB_Left 1000 3000 -48.12 -13 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK L Edge 1RB_Left 3000 12000 -45.54 -13 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK L Edge 1RB_Left 12000 20000 -51.54 -13 | PASS
N26-81
4-824 15 5 DFT-QPSK L Edge 1RB_Left 0.009 0.15 -107.43 -33 | PASS
N26-81
4-824 15 5 DFT-QPSK L Edge 1RB_Left 0.15 30 -92.47 -23 | PASS
N26-81
4-824 15 5 DFT-QPSK L Edge 1RB_Left 30 1000 -59.66 -13 | PASS
N26-81
4-824 15 5 DFT-QPSK L Edge 1RB_Left 1000 3000 -48.07 -13 | PASS
N26-81
4-824 15 5 DFT-QPSK L Edge 1RB_Left 3000 12000 -45.81 -13 | PASS
N26-81
4-824 15 5 DFT-QPSK L Edge 1RB_Left 12000 20000 -51.54 -13 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK M Edge 1RB_Left 0.009 0.15 -107.09 -33 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK M Edge 1RB_Left 0.15 30 -92.46 -23 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK M Edge 1RB_Left 30 1000 -60.46 -13 | PASS
N26-81
4-824 15 5 DFT-PI2BPSK M Edge 1RB_Left 1000 3000 -48.38 -13 | PASS
N26-81 15 5 DFT-PI2BPSK M Edge 1RB_Left 3000 12000 -45.73 -13 | PASS
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4-824
N26-81
wooa | 18 5 DFT-PI2BPSK Edge 1RB_Left | 12000 | 20000 | -51.49 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 0.009 0.15 | -107.29 | -33 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 0.15 30 9245 | -23 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left 30 1000 | -60.48 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 1000 3000 | -48.28 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 3000 12000 | -4558 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 12000 | 20000 | -51.49 | -13 | PASS
N26-81
woos | 18 5 DFT-PI2BPSK Edge 1RB_Left | 0.009 0.15 | -107.04 | -33 | PASS
N26-81
wooa | 18 5 DFT-PI2BPSK Edge 1RB_Left | 0.15 30 92.51 | -23 | PASS
N26-81
wooa | 18 5 DFT-PI2BPSK Edge 1RB_Left 30 1000 | -59.95 | -13 | PASS
N26-81
wooa | 18 5 DFT-PI2BPSK Edge 1RB_Left | 1000 3000 | -47.98 | -13 | PASS
N26-81
wooa | 18 5 DFT-PI2BPSK Edge 1RB_Left | 3000 12000 | -45.32 | -13 | PASS
N26-81
wooa | 18 5 DFT-PI2BPSK Edge 1RB_Left | 12000 | 20000 | -51.22 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 0.009 0.15 | -107.03 | -33 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 0.15 30 9249 | -23 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge_1RB_Left 30 1000 | -60.66 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 1000 3000 | -48.35 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 3000 12000 | -4585 | -13 | PASS
N26-81
wooa | 18 5 DFT-QPSK Edge 1RB_Left | 12000 | 20000 | -51.61 | -13 | PASS
N26-81 | 15 10 | DFT-PI2BPSK Edge 1RB_Left | 0.009 015 | -107.32 | -33 | PASS
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4-824
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 0.15 30 9243 | -23 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left 30 1000 | -60.53 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 1000 3000 | -48.15 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 3000 12000 | -4581 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 12000 | 20000 | -51.36 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 0.009 0.15 | -107.20 | -33 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 0.15 30 92.51 | -23 | PASS
N26-81
woos | 18 10 DFT-QPSK Edge_1RB_Left 30 1000 | -60.38 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 1000 3000 | -48.26 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 3000 12000 | -45.70 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 12000 | 20000 | -51.65 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 0.009 0.15 | -107.54 | -33 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 0.15 30 9243 | -23 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left 30 1000 | -59.90 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 1000 3000 | -48.28 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 3000 12000 | -4557 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 12000 | 20000 | -51.71 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 0.009 0.15 | -107.16 | -33 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 0.15 30 9246 | -23 | PASS
N26-81 | 15 10 DFT-QPSK Edge 1RB_Left 30 1000 | -60.91 | -13 | PASS
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4-824
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 1000 3000 | -48.27 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 3000 12000 | -45.78 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 12000 | 20000 | -51.66 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 0.009 0.15 | -107.22 | -33 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 0.15 30 9249 | -23 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left 30 1000 | -60.63 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 1000 3000 | -48.16 | -13 | PASS
N26-81
woos | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 3000 12000 | -4557 | -13 | PASS
N26-81
wooa | 18 10 | DFT-PI2BPSK Edge 1RB_Left | 12000 | 20000 | -51.56 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 0.009 0.15 | -107.38 | -33 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 0.15 30 9243 | -23 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left 30 1000 | -60.24 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 1000 3000 | -48.07 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 3000 12000 | -4568 | -13 | PASS
N26-81
wooa | 18 10 DFT-QPSK Edge 1RB_Left | 12000 | 20000 | -51.28 | -13 | PASS
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Test Graphs

1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK- | 1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK-
Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.13-- | Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.
107.35--33-PASS 45--23-PASS

1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK- | 1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK-
Edge_1RB_Left-1@0-30-1000-Ant1-34.85--6 | Edge_1RB_Left-1@0-1000-3000-Ant1-2992.
0.27--13-PASS 80--48.12--13-PASS
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1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK-
Edge_1RB_Left-1@0-3000-12000-Ant1-7499
10--45.54--13-PASS

1-N26-814-824-PC3-15-5-L-1-DF T-PI2BPSK-
Edge_1RB_Left-1@0-12000-20000-Ant1-190
98.80--51.54--13-PASS

1-N26-814-824-PC3-15-5-L-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-0.009-0.15-Ant1-0.13--10
7.43--33-PASS

1-N26-814-824-PC3-15-5-L-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.47-
-23-PASS
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1-N26-814-824-PC3-15-5-L-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-30-1000-Ant1-34.85--59.6
6--13-PASS

1-N26-814-824-PC3-15-5-L-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-1000-3000-Ant1-2993.80-
-48.07--13-PASS

1-N26-814-824-PC3-15-5-L-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-3000-12000-Ant1-7499.5
5--45.81--13-PASS

1-N26-814-824-PC3-15-5-L-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-12000-20000-Ant1-19160
.80--51.54--13-PASS
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1-N26-814-824-PC3-15-5-M-1-DF T-PI2BPSK | 1-N26-814-824-PC3-15-5-M-1-DF T-PI2BPSK
-Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.13- | -Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--92
-107.09--33-PASS 46--23-PASS

1-N26-814-824-PC3-15-5-M-1-DF T-PI2BPSK | 1-N26-814-824-PC3-15-5-M-1-DF T-PI2BPSK
-Edge_1RB_Left-1@0-30-1000-Ant1-32.23-- | -Edge_1RB_Left-1@0-1000-3000-Ant1-2997.
60.46--13-PASS 40--48.38--13-PASS
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1-N26-814-824-PC3-15-5-M-1-DF T-PI2BPSK | 1-N26-814-824-PC3-15-5-M-1-DF T-PI2BPSK
-Edge_1RB_Left-1@0-3000-12000-Ant1-743 | -Edge_1RB_Left-1@0-12000-20000-Ant1-19
7.00--45.73--13-PASS 187.60--51.49--13-PASS

1-N26-814-824-PC3-15-5-M-2-DFT-QPSK-E | 1-N26-814-824-PC3-15-5-M-2-DFT-QPSK-E
dge_1RB_Left-1@0-0.009-0.15-Ant1-0.13--1 | dge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.4
07.29--33-PASS 5--23-PASS
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1-N26-814-824-PC3-15-5-M-2-DFT-QPSK-E | 1-N26-814-824-PC3-15-5-M-2-DFT-QPSK-E
dge_1RB_Left-1@0-30-1000-Ant1-30.58--60. | dge_1RB_Left-1@0-1000-3000-Ant1-2960.8
48--13-PASS 0--48.28--13-PASS

1-N26-814-824-PC3-15-5-M-2-DF T-QPSK-E | 1-N26-814-824-PC3-15-5-M-2-DF T-QPSK-E
dge_1RB_Left-1@0-3000-12000-Ant1-7482. | dge 1RB_Left-1@0-12000-20000-Ant1-1907
45--45.58--13-PASS 0.40--51.49--13-PASS
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1-N26-814-824-PC3-15-5-H-1-DF T-PI2BPSK | 1-N26-814-824-PC3-15-5-H-1-DF T-PI2BPSK
-Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.13- | -Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--92
-107.04--33-PASS 51--23-PASS

1-N26-814-824-PC3-15-5-H-1-DF T-PI2BPSK | 1-N26-814-824-PC3-15-5-H-1-DF T-PI2BPSK
-Edge_1RB_Left-1@0-30-1000-Ant1-33.20- | -Edge_1RB_Left-1@0-1000-3000-Ant1-2992.
59.95--13-PASS 40--47.98--13-PASS
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1-N26-814-824-PC3-15-5-H-1-DF T-PI2BPSK | 1-N26-814-824-PC3-15-5-H-1-DFT-PI2BPSK
-Edge_1RB_Left-1@0-3000-12000-Ant1-747 | -Edge_1RB_Left-1@0-12000-20000-Ant1-19
5.70--45.32--13-PASS 120.00--51.22--13-PASS

1-N26-814-824-PC3-15-5-H-2-DF T-QPSK-Ed | 1-N26-814-824-PC3-15-5-H-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-0.009-0.15-Ant1-0.13--10 | ge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.49-
7.03--33-PASS -23-PASS
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1-N26-814-824-PC3-15-5-H-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-30-1000-Ant1-46.10--60.6
6--13-PASS

1-N26-814-824-PC3-15-5-H-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-1000-3000-Ant1-2989.40-
-48.35--13-PASS

1-N26-814-824-PC3-15-5-H-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-3000-12000-Ant1-7477.5
0--45.85--13-PASS

1-N26-814-824-PC3-15-5-H-2-DF T-QPSK-Ed
ge_1RB_Left-1@0-12000-20000-Ant1-19119
20--51.61--13-PASS
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1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.1
3--107.32--33-PASS

1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--9
2.43--23-PASS

1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-30-1000-Ant1-34.66-
-60.53--13-PASS

1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS
K-Edge 1RB_Left-1@0-1000-3000-Ant1-299
9.20--48.15--13-PASS
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1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS | 1-N26-814-824-PC3-15-10-L-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-3000-12000-Ant1-74 | K-Edge 1RB_Left-1@0-12000-20000-Ant1-1
38.35--45.81--13-PASS 9074.80--51.36--13-PASS

1-N26-814-824-PC3-15-10-L-2-DF T-QPSK-E | 1-N26-814-824-PC3-15-10-L-2-DF T-QPSK-E
dge_1RB_Left-1@0-0.009-0.15-Ant1-0.13--1 | dge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.5
07.20--33-PASS 1--23-PASS
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1-N26-814-824-PC3-15-10-L-2-DF T-QPSK-E
dge_1RB_Left-1@0-30-1000-Ant1-33.78--60.
38--13-PASS

1-N26-814-824-PC3-15-10-L-2-DF T-QPSK-E
dge_1RB_Left-1@0-1000-3000-Ant1-2981.2
0--48.26--13-PASS

1-N26-814-824-PC3-15-10-L-2-DF T-QPSK-E
dge_1RB_Left-1@0-3000-12000-Ant1-7473.
45--45.70--13-PASS

1-N26-814-824-PC3-15-10-L-2-DF T-QPSK-E
dge 1RB_Left-1@0-12000-20000-Ant1-1911
1.60--51.65--13-PASS
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1-N26-814-824-PC3-15-10-M-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.1
3--107.54--33-PASS

1-N26-814-824-PC3-15-10-M-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--9
2.43--23-PASS

1-N26-814-824-PC3-15-10-M-1-DF T-PI2BPS
K-Edge 1RB_Left-1@0-30-1000-Ant1-35.63-
-59.90--13-PASS

1-N26-814-824-PC3-15-10-M-1-DF T-PI2BPS
K-Edge 1RB_Left-1@0-1000-3000-Ant1-293
7.40--48.28--13-PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF9-A6 Page 49 of 58

1-N26-814-824-PC3-15-10-M-1-DF T-PI2BPS | 1-N26-814-824-PC3-15-10-M-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-3000-12000-Ant1-74 | K-Edge 1RB_Left-1@0-12000-20000-Ant1-1
82.00--45.57--13-PASS 9185.20--51.71--13-PASS

1-N26-814-824-PC3-15-10-M-2-DF T-QPSK- | 1-N26-814-824-PC3-15-10-M-2-DFT-QPSK-
Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.13-- | Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.
107.16--33-PASS 46--23-PASS
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1-N26-814-824-PC3-15-10-M-2-DF T-QPSK-
Edge_1RB_Left-1@0-30-1000-Ant1-37.95--6
0.91--13-PASS

1-N26-814-824-PC3-15-10-M-2-DF T-QPSK-
Edge_1RB_Left-1@0-1000-3000-Ant1-2984.
00--48.27--13-PASS

1-N26-814-824-PC3-15-10-M-2-DF T-QPSK-
Edge 1RB_Left-1@0-3000-12000-Ant1-7467
15--45.78--13-PASS

1-N26-814-824-PC3-15-10-M-2-DF T-QPSK-
Edge_1RB_Left-1@0-12000-20000-Ant1-191
85.60--51.66--13-PASS
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1-N26-814-824-PC3-15-10-H-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-0.009-0.15-Ant1-0.1
3--107.22--33-PASS

1-N26-814-824-PC3-15-10-H-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-0.15-30-Ant1-0.38--9
2.49--23-PASS

1-N26-814-824-PC3-15-10-H-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-30-1000-Ant1-64.44-
-60.63--13-PASS

1-N26-814-824-PC3-15-10-H-1-DF T-PI2BPS
K-Edge 1RB_Left-1@0-1000-3000-Ant1-299
2.00--48.16--13-PASS
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1-N26-814-824-PC3-15-10-H-1-DF T-PI2BPS | 1-N26-814-824-PC3-15-10-H-1-DF T-PI2BPS
K-Edge_1RB_Left-1@0-3000-12000-Ant1-65 | K-Edge 1RB_Left-1@0-12000-20000-Ant1-1
02.35--45.57--13-PASS 9088.40--51.56--13-PASS

1-N26-814-824-PC3-15-10-H-2-DF T-QPSK-E | 1-N26-814-824-PC3-15-10-H-2-DFT-QPSK-E
dge_1RB_Left-1@0-0.009-0.15-Ant1-0.13--1 | dge_1RB_Left-1@0-0.15-30-Ant1-0.38--92.4
07.38--33-PASS 3--23-PASS
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1-N26-814-824-PC3-15-10-H-2-DF T-QPSK-E
dge_1RB_Left-1@0-30-1000-Ant1-32.72--60.
24--13-PASS

1-N26-814-824-PC3-15-10-H-2-DF T-QPSK-E
dge_1RB_Left-1@0-1000-3000-Ant1-2999.2
0--48.07--13-PASS

1-N26-814-824-PC3-15-10-H-2-DF T-QPSK-E
dge_1RB_Left-1@0-3000-12000-Ant1-7480.
65--45.68--13-PASS

1-N26-814-824-PC3-15-10-H-2-DF T-QPSK-E
dge_1RB_Left-1@0-12000-20000-Ant1-1913
4.40--51.28--13-PASS
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Appendix F: Frequency Stability for SA

Test Result

Frequency Error VS. Voltage

Voltage
Bandwid Cha Voltage g Deviation(Hz Deviation
Band SCS th Modulation RB Config 9 eratur Verdict
nnel o ) (ppm)
N26-814
824 15 10 DFT-PI2BPSK L Outer_Full VL NT -1.900000 -0.002320 PASS
N26-814
824 15 10 DFT-PI2BPSK L Outer_Full VH NT -1.500000 -0.001832 PASS
N26-814
824 15 10 DFT-PI2BPSK L Outer_Full VN NT -2.500000 -0.003053 PASS
N26-814
824 15 10 DFT-QPSK L Outer_Full VN NT -1.700000 -0.002076 PASS
N26-814
824 15 10 DFT-QPSK L Outer_Full VL NT 1.400000 0.001709 PASS
N26-814
824 15 10 DFT-QPSK L Outer_Full VH NT 0.000000 0.000000 PASS
N26-814
824 15 10 DFT-PI2BPSK M Outer_Full VH NT -0.800000 -0.000977 PASS
N26-814
824 15 10 DFT-PI2BPSK M Outer_Full VN NT -1.100000 -0.001343 PASS
N26-814
824 15 10 DFT-PI2BPSK M Outer_Full VL NT -0.100000 -0.000122 PASS
N26-814
824 15 10 DFT-QPSK M Outer_Full VL NT -1.400000 -0.001709 PASS
N26-814
824 15 10 DFT-QPSK M Outer_Full VH NT 0.500000 0.000611 PASS
N26-814
824 15 10 DFT-QPSK M Outer_Full VN NT -0.500000 -0.000611 PASS
N26-814
824 15 10 DFT-PI2BPSK H Outer_Full VN NT 0.700000 0.000855 PASS
N26-814
824 15 10 DFT-PI2BPSK H Outer_Full VL NT -1.700000 -0.002076 PASS
N26-814
824 15 10 DFT-PI2BPSK H Outer_Full VH NT -0.600000 -0.000733 PASS
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N26-814
824 15 10 DFT-QPSK H | Outer_Full VH NT [ -2.300000 | -0.002808 | PASS
N26-814
824 15 10 DFT-QPSK H | Outer_Full VN NT 1.000000 | 0.001221 | PASS
N26-814
824 15 10 DFT-QPSK H Outer_Full VL NT -1.400000 -0.001709 PASS
Frequency Error VS. Temperature
Voltage
Band | sos [BaMWid | yoiiation | €08 | Re confi | VOae | arany | Deviation(Hz | Deviation |\ iy
th nnel E . ) (PPM)
N26-814
824 15 10 DFT-PI2BPSK | L | Outer_Full NV -20 | -1.700000 | -0.002076 | PASS
N26-814
824 15 10 DFT-PI2BPSK [ L | Outer_Full NV -10 | -0.400000 | -0.000488 | PASS
N26-814
824 15 10 DFT-PI2BPSK [ L | Outer_Full NV 0 -1.400000 | -0.001709 | PASS
N26-814
824 15 10 DFT-PI2BPSK [ L | Outer_Full NV 10 | -1.000000 | -0.001221 | PASS
N26-814
824 15 10 DFT-PI2BPSK | L | Outer_Full NV 20 0.500000 0.000611 | PASS
N26-814
824 15 10 DFT-PI2BPSK | L | Outer_Full NV 30 | -0.800000 | -0.000977 | PASS
N26-814
824 15 10 DFT-PI2BPSK | L | Outer_Full NV 40 | -0.800000 | -0.000977 | PASS
N26-814
824 15 10 DFT-PI2BPSK [ L | Outer_Full NV 50 0.100000 | 0.000122 | PASS
N26-814
824 15 10 DFT-PI2BPSK [ L | Outer_Full NV -30 | -0.700000 | -0.000855 | PASS
N26-814
824 15 10 DFT-QPSK L | Outer_Full NV 0 -1.200000 | -0.001465 | PASS
N26-814
824 15 10 DFT-QPSK L Outer_Full NV 50 -0.500000 -0.000611 PASS
N26-814
824 15 10 DFT-QPSK L Outer_Full NV 40 -0.600000 -0.000733 PASS
N26-814
824 15 10 DFT-QPSK L Outer_Full NV 30 -0.300000 -0.000366 PASS
N26-814 | 15 10 DFT-QPSK L Outer_Full NV 10 -1.700000 -0.002076 PASS
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-824
N26-814

824 15 10 DFT-QPSK L Outer_Full NV -10 -1.100000 -0.001343 | PASS
N26-814

824 15 10 DFT-QPSK L Outer_Full NV -20 -0.200000 -0.000244 | PASS
N26-814

824 15 10 DFT-QPSK L Outer_Full NV -30 -1.800000 -0.002198 | PASS
N26-814

824 15 10 DFT-QPSK L Outer_Full NV 20 -0.300000 -0.000366 | PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV 40 -0.300000 -0.000366 | PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV 50 -0.400000 -0.000488 | PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV -30 -0.400000 -0.000488 | PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV -20 -1.900000 -0.002320 | PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV -10 -0.600000 -0.000733 | PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV 0 -0.600000 -0.000733 | PASS
N26-814

894 15 10 DFT-PI2BPSK | M Outer_Full NV 10 0.800000 0.000977 PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV 20 0.600000 0.000733 PASS
N26-814

824 15 10 DFT-PI2BPSK | M Outer_Full NV 30 -1.000000 -0.001221 PASS
N26-814

824 15 10 DFT-QPSK M Outer_Full NV -20 -0.800000 -0.000977 | PASS
N26-814

824 15 10 DFT-QPSK M Outer_Full NV -10 -1.000000 -0.001221 PASS
N26-814

824 15 10 DFT-QPSK M Outer_Full NV 0 -1.200000 -0.001465 | PASS
N26-814

894 15 10 DFT-QPSK M Outer_Full NV 10 -0.900000 -0.001099 | PASS
N26-814

824 15 10 DFT-QPSK M Outer_Full NV 20 0.300000 0.000366 PASS
N26-814

824 15 10 DFT-QPSK M Outer_Full NV 30 -1.600000 -0.001954 | PASS
N26-814 | 15 10 DFT-QPSK M Outer_Full NV 40 -1.700000 -0.002076 | PASS
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-824
N26-814
eon | 15| 10 DFT-QPSK | M | Outer Full | NV 50 | -2.100000 | -0.002564 | PASS
N26-814
eon | 15| 10 DFT-QPSK | M | Outer Full | NV | -30 | 0.000000 | 0.000000 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Full | NV 0 | -1.300000 | -0.001587 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Full | NV 50 | -1.900000 | -0.002320 | PASS
N26-814
6on | 15| 10 | DFT-PI2BPSK | H | Outer Ful | NV 40 | 0.000000 | 0.000000 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Ful | NV 30 | -0.100000 | -0.000122 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Ful | NV 10 | -2.200000 | -0.002686 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Full | NV | -10 | -1.400000 | -0.001709 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Full | NV | -20 | 0100000 | 0000122 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Full | NV | -30 | 0200000 | 0000244 | PASS
N26-814
eon | 15| 10 | DFT-PI2BPSK | H | Outer Full | NV 20 | -0.900000 | -0.001099 | PASS
N26-814
eon | 15| 10 DFT-QPSK | H | Outer Full | NV 50 | -2.000000 | -0.002442 | PASS
N26-814
eon | 15| 10 DFT-QPSK | H | Outer Full | Nv | -30 | -1.500000 | -0.001832 | PASS
N26-814
eon | 15| 10 DFT-QPSK | H | Outer Full | NV | -20 | 0.200000 | 0.000244 | PASS
N26-814
eon | 18| 10 DFT-QPSK | H | Outer Full | NV | -10 | -1.900000 | -0.002320 | PASS
N26-814
eon | 18| 10 DFT-QPSK | H | Outer Full | NV 0 | -1.000000 | -0.001221 | PASS
N26-814
e | 15| 10 DFT-QPSK | H | Outer Full | NV 10 | 0.500000 | 0.000611 | PASS
N26-814
eon | 15| 10 DFT-QPSK | H | Outer Full | NV 20 | -1.900000 | -0.002320 | PASS
N26-814
e | 15| 10 DFT-QPSK | H | Outer Full | NV 30 | -1.800000 | -0.002198 | PASS
N26-814 | 15 | 10 DFT-QPSK | H | Outer Full | NV 40 | -1.700000 | -0.002076 | PASS
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-824 | | | | | | | | | |
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